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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW Frequency | PoweraAbs |  Alimit |
24.500 GHp £24.745 GH2 1,000 MHz 24.70358 GHz -32.41 dBm -19.41d8 24,500 GHz 24.745 GHz 1.000 MHz 24.70429 GHz -32.54 dBm -19.54 dB
24,745 Ghz 24,750 GHz 1.000 MHz 24,74999 GHz -31.12 dem -26.13 d& 24.745 GHz 24,750 GHz 1,000 MHz 24 74777 GHe 33.19 dBm 2619 db
24.750 GHz 25.250 GHz 1.000 MHz 2476816 GHz -3.24 dém -33.24 d8 24,750 GHz 25.250 GHz 1.000 MHz 25,20693 GHz -1.63 dem -31.63 d&
25,250 GHa 35,255 GHa 1.000 MHz 25.25268 GHz ~33.13 dém -28.13 d8 25.250 GHz 25.255 GHz 1.000 MHz 25,25002 GHz -31.78 dBm -26.78 dB
25.255 GHz 25.500 GHz 1.000 MHz 25,37456 GHz -33.04 dBm -20.04 d& 95,555 GHz St.tnD GHe 1,000 Mz S 2643 CHe ~32.93 dbm 1693 B
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Rangelow | Rangeup | RBW | Frequency |  Power Abs ALimit Rangelow | Rangeup | RBW Frequency | PoweraAbs | Alimit |
24.500 GHz 24.740 GHz 1.000 MHz 24.73574 GHz -31.67 dBm -18.67 dB 24.500 GHz 24.740 GHz 1,000 MHz 24.66522 GHz -32.61 dBm -19.61 dB
24.740 GHz 24.750 GHz 1.000 MHz 24.74677 GHz -30.76 dém -25.76 dB 24.740 GHz 24.750 GHz 1,000 MHz 24.74380 GHz 233.00 dBm 28.00 dB
24.750 GHz 25.250 GHz 1.000 MHz 24.76206 GHz -2.89 d&m -32.89 d8 24.750 GHz 25.250 GHz 1,000 MHz 25,18582 GHz -0.70 dBm -30.70 dB
25.250 GHz 25.260 GHz 1.000 MHz 25.25811 GHz -33.18 dBm -28.18 dB 25.250 GHz 25.260 GHz 1,000 MHz 25.25001 GHz -29.57 dBm -24.57 de
25.260 GHz 26.500 GHz 1.000 MHz 2638984 GHz -32,93 dm -19.93 dB 25.260 GHz 25.500 GHz 1,000 MHz 25.26954 GHz -31.58 dBm -18.56 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-011

CP-OFDM Module 0

NR Band n258b/ 100MHz / 16QAM
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spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 44,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 44.50 de Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | REW Frequency | PowerAbs | Alimit |
24.500 GHz £24.740 GHz 1.000 MHg 24.73742 GHz -31.89 dBm -18.89 d8 24,500 GHz 24.740 GHz 1.000 MHz 24.67745 GHz -32.51 dBm -19.51 dB
24,740 GHz 24,750 GHz 1.000 MHz 24.74973 GHz -31.05 dem -26.08 d& 24.740 GHz 24,750 GHz 1,000 MH= 2474310 GHe 32,98 dbm 2798 db
24.750 GHz 25.250 GHz 1.000 MHz 24.80858 GHz -4.22 dBm -34.22 d& 24,750 GHz 25.250 GHz 1.000 MHz 25,18632 GHz -1.66 dem -31.66 d&
25.250 GHz 25260 Ghz 1.000 MHz 25.25841 Ghz -33.21 dam -es.2lde 25,250 GHz 25.260 GHz 1,000 MHz 25.35000 GHz -30.21 dBm -25.21 de
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Y
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Power Abs ALimit Rangelow | RangeUp | RBW Frequency |__Powerabs | aAlimit |
24.500 GHz 24.740 GHz 1.000 MHz 24.58513 GHz -32.57 dBém -19.57 d& 24.500 GHz 24.740 GHz 1,000 MHz 24.646843 GHz -32.64 dBm -19.64 dB
24.740 GHz 24.750 GHz 1.000 MHz 24.74677 GHz -32.28 dém -27.28 d& 24.740 GHz 24.750 GHz 1,000 MHz 24.74642 GHz 232.96 dBm 227.96 dB
24.750 GHz 25.250 GHz 1.000 MHz 24.76471 GHz -6.09 d&m -36.99 d8 24.750 GHz 25.250 GHz 1,000 MHz 25.16549 GHz -4.42 dBm -34.42 dB
25.250 GHz 25.260 GHz 1.000 MHz 25.25127 GHz -33.15 dBm -28.15 dB 25.250 GHz 25.260 GHz 1,000 MHz 25.25442 GHz -31.86 dBm -26.86 db
25.260 GHz 26.500 GHz 1.000 MHz 2641250 GHz -33.08 dim -20.08 dB 25.260 GHz 25.500 GHz 1,000 MHz 25.26222 GHz -32.78 dbm -15.78 de
1 J j
Dater 31.JUL.202 22:44:5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-011

Spurious Emission

There is no significant spurious emission signal found for frequency started from 30MHz up to 18GHz.

Only the noise floor is reported.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-011

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

DET-s-OFDM Module 0
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Range low | Rangeup | RBW | Freguency |___powerabs | ALimit [| Range Low Range Up | RBW | Frequency |___powerabs | ALimit |
16,000 GHz 24,750 GHz 1,000 MHz 24.74989 GHz 24,03 dBm -1L03 dB 16.000 GHz 24.750 GHz 1,000 MHzZ 24.74968 GHz 24,53 dBm -11.63 e
25,250 GHz 40.000 GHz 1.000 MHz 32.25626 GHz -27.08 dBm -14.08 dB 25.250 GHz 40.000 GHz 1.000 MHz 32.25626 GHz -27.38 dBm -14.38 d8
[ [ I J [

Middle Channel / 50MHz

Middle Channel / 100MHz

Spectrum

Ref Level 20.00 d2m  Offset 44.50 d& Mode Auto Sweep

Spectrum

Ref Level 20.00 dam
SGL Count_100,/100

Offset 44.50 d& Mode Auto Sweep

L ) ]

SGL Count 100/100
(@1 fvgPwr (@7 cvgPwr
Limit Gheck PAES Limit Gheck aEs
Line _$PURIOUS_} INE_ABS, PARS Line _$PURIOUS_) INE_ABS, PARS
10d 104d
od od
-10 -10
| SPURIOUS_LINE [ SPuRIOUS_LINE_#B5_
20 20
d ! d
-30d -30
NN L N - St T WP P | oy e
404 oy 40 di L
-50 dBm -50 dém
60 d -60 d
Tod 70 d
Start 18.0 GHz 64002 pts Stop 40.0 GHz Start 18.0 GHz 64002 pts Stap 40.0 GHz
'Spurious Emissions Spurious Emissians
Range low | Rangeup | RBW | Freguency |___powerabs | ALimit [| Range Low | Rangeup | RBW | Frequency |___powerabs | ALimit |
16,000 GHz 24,750 GHz 1,000 MHzZ 24.67080 GHz 31,20 dém 18,20 dB 16.000 GHz 24.750 GHz 1,000 MHzZ 2464512 GHz 32,53 dbm -15.63 b
25,250 GHz 40.000 GHz 1,000 MHzZ 32.25626 GHz -27 68 dim -14.68 dB 25.250 GHZ 40.000 GHz 1,000 MHzZ 32.25626 GHz -28 .87 dBm -15.87 d8
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18,000 GHz 24.750 GHZ 1,000 MHZ 19.92991 GHz -33,B4 dBm -20,84 dB. 18.000 GHz 24.750 GHz 1,000 MHZ 19.92316 GHz -20.68 dB
25,250 GHz 40.000 GHz 1,000 MHZ 39.24201 GHz -29.22 dbm 16,22 dB 25,250 GHz 40.000 GHz 1,000 MHZ 39.30470 GHz -15.24 dB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041657-01I

DET-s-OFDM Module 0
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Range low | Rangeup | RBW | Freguency |___powerabs | ALimit [| Range Low Range Up RBW | Freguency |___powerabs | ALimit |
16,000 GHz 24,750 GHz 1,000 MHz 24.74989 GHz 21,49 dém .49 db 16.000 GHz 24.750 GHz 1,000 MHzZ 24,7489 GHz ~23.50 dBm -10.50 dB
25,250 GHz 40.000 GHz 1.000 MHz 32.25626 GHz -27.63 dBm -14.63 dB 25.250 GHz 40.000 GHz 1.000 MHz 32.25626 GHz -27.35 dBm 35 dB
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Range low | Rangeup | RBW | Freguency |___powerabs | ALimit [| Range Low Range Up RBW | Frequency |___powerabs | ALimit |
16,000 GHz 24,750 GHz 1,000 MHz 24.67058 GHz 30,47 dBm 1747 dB 16.000 GHz 24.750 GHz 1,000 MHzZ 2484591 GHz 32,24 dBm -15.24 dB
25,250 GHz 40.000 GHz 1.000 MHz 32.25626 GHz -27.89 dBm -14.89 dB 25.250 GHz 40.000 GHz 1.000 MHz 39.29732 GHz -29.00 dBm 00 dB
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18.000 GHz 24.750 GH2 1.000 MHZ 19.94974 GHz -32.90 dBm -20,90 dB 18.000 GHz 24.750 GH2 1.000 MHZ 19.95375 GHz -33.66 dBm -20.66 d8
25,250 GHz 40.000 GHz 1,000 MHZ 39.28995 GHz -29,00 dBm - 16,00 dB. 25,250 GHz 40.000 GHz 1,000 MHZ 25.25023 GHz -268,46 dBm 48 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-011

CP-OFDM Module 0

Spectrum b Spectrum o
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Range low | Rangeup | RBW | Freguency |___powerabs | ALimit [| Range Low Range Up RBW | Freguency |___powerabs | ALimit |
16,000 GHz 24,750 GHz 1,000 MHzZ 24.74989 GHz 24,02 dBm -1L0z dB 16.000 GHz 24.750 GHz 1,000 MHzZ 24,7489 GHz -25.26 dBm -12.26
25,250 GHz 40.000 GHz 1.000 MHz 32.25626 GHz -27.51 dBm -14.51 dB 25.250 GHz 40.000 GHz 1.000 MHz 32.25626 GHz -27.36 dBm -14.36 dB
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'Spurious Emissions Spurious Emissians
Range low | Rangeup | RBW | Freguency |___powerabs | ALimit [| Range Low | Rangeup | RBW | Freguency |___powerabs | ALimit |
16,000 GHz 24,750 GHz 1,000 MHzZ 24.67058 GHz 3162 dBm 1862 dB 16.000 GHz 24.750 GHz 1,000 MHzZ 24.64533 GHz 33,10 dém 20,10 dB
25,250 GHz 40.000 GHz 1,000 MHzZ 32.25626 GHz -27.90 dBm -14.90 dB 25.250 GHz 40.000 GHz 1.000 MHz 32.25580 GHz -28.90 dBm -15.90 d8
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18,000 GHz 24.750 GHZ 1,000 MHZ 19.94404 GHZ -33,77 dém -20,77 dB. 18.000 GHz 24.750 GHz 1,000 MHZ 19.93055 GHz -33,78 dBm -20.78 dB
25,250 GHz 40.000 GHz 1,000 MHZ 39.90820 GHz -29,13 dBm 16,13 dB 25,250 GHz 40.000 GHz 1,000 MHZ 39.25814 GHz -29,19 dBm -15.19 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01I

There is no significant spurious emission signal found for frequency started from 40GHz up to 100GHz.
Only the noise floor is reported.
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Date: 22 AUG 2020 11:54:02

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.3 +2 + 107 + 20log(1) — 104.8 = 46.5 (dB)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FG041657-011
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Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=47.2 + 2 + 107 + 20log(1) — 104.8 = 51.4 (dB)
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.. FG041657-011

NR Band n258b Module 0 AGO+1

Occupied Bandwidth

Mode CP-OFDM Module 0 NR Band n258b: 99%0BW(MHz)
BW 50MHz 100MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 45.38 45.26 45.06 92.52 93.04 92.48
Middle CH 45.24 45.38 45.42 92.68 92.76 92.96
Highest CH 45.26 45.32 45.38 92.60 92.64 92.84
TEL : 886-3-327-3456 Page Number : A8-610f76
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CP-OFDM Module 0

NR Band n258b
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CP-OFDM Module 0
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Report No. : FG041657-011

Radiated Out of Band Emissions

Mode CP-OFDM Module 0 NR Band n258b: BE (dBm) 1 RB
BW 50MHz 100MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 -22.39 -21.55 -23.16 -22.28 -24.35 -26.3
CH | >10%0B |<-13 -32.01 -32.26 -32.59 -32.38 -32.76 -32.61
High | 0~10%0B | =-5 -20.14 -21.57 -23.88 -22.20 -23.17 -24.87
CH | >10%08B [<-13 -32.56 -32.87 -32.71 -32.91 -32.99 -32.98
Result Compliance
Mode CP-OFDM Module 0 NR Band n258b: BE (dBm) Full RB
BW 50MHz 100MHz
Limit (dBm) QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Low | 0~10%0B | =-5 -28.03 -28.95 -30.74 -30.48 -31.13 -32.06
CH | >10%08B [=<-13 -29.15 -30.47 -31.8 -30.87 -31.75 -32.51
High | 0~10%0B | =-5 -25.48 -27.21 -30.22 -28.34 -29.51 -31.81
CH | >10%0B |<-13 -28.82 -30.04 -32.22 -30.35 -31.52 -32.77
Result Compliance
TEL : 886-3-327-3456 Page Number : A8 - 65 of 76
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CP-OFDM Module 0

NR Band n258b/ 50MHz / QPSK
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24,500 GHz 24.745 GHz 1.000 MHz 24.67601 GHz -32.01 dBm -19.01 d& 24,500 GHz 24,745 GHz 1.000 MHz 24,65825 GHz -31,89 dBm -18,80 dB
24,745 GHz 24.750 GHz 1.000 MHz 24.74999 GHz -22.39 dém -17.39 d& 24,745 GHz 24,750 GHz 1.000 MHz 24.,74941 GHz -32,90 dém -27.90 dB
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24.500 GHz 24.745 GHz 1.000 MHz 24.57601 GHz -32.26 dBm -15.26 dB 24,500 GHz 24.745 GHz 1.000 MHz 24.65764 GHz -32.33 dém -19.33 dB
24,745 GHz 24.750 GHz 1.000 MHz 24.74998 GHz -21.55 dBm -16.55 dB 24.745 GHz 24.750 GHz 1.000 MHz 24.74600 GHz -32,03 dem -27.93 dB
24,750 GHz 25.250 GHz 1,000 MHz 24,75203 GHz 12.10 dBm -17.90 d& 24,750 GHz 25,250 GHz 1.000 MHz 25,24705 GHz 12.68 dBm -17.32 dB
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Report No. : FG041657-011

CP-OFDM Module 0

NR Band n258b/ 50MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
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Rangelow | RangeUp | RBW | Frequency Power Abs | Alimit Range Low | RangeuUp | REBW | Frequency | powerabs | ALimit
24,500 GHz 24.745 GHz 1.000 MHz 24.67588 GHz -32.53 dBm -19.59 d& 24,500 GHz 24,745 GHz 1.000 MHz 24.67613 GHz -32.49 dém ~19.49 dB
24,745 GHz 24.750 GHz 1.000 MHz 24,74097 GHz -23.16 dBm -18.16 d& 24.745 GHz 24,750 GHz 1.000 MHz 24,74774 GHz -32.92 dBm -27.92 dB
24,750 GHz 25,250 GHz 1,000 MHz 24,75288 GHz 9.70 dém -20.30 d& 24,750 GHz 25,250 GHz 1.000 MHz 2524716 GHz 10.71 dém -19.20 dB
25.250 GHz 25.255 GHz 1.000 MHz 25.25402 GHz -33.29 dBm -28.29 dB 25.250 GHz 25,255 GHz 1.000 MHz 25,25002 GHz -23.88 dém -1g.88 dB
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24.500 GHz 24.740 GHz 1.000 MHz 2467661 GHz -32.38 dBm -15.38 dB 24,500 GHz 24.740 GHz 1.000 MHz 2465802 GHz -32.47 dém -19.47 dB
24,740 GHz 24.750 GHz 1.000 MHz 24.74998 GHz -22.28 dém -17.28 d& 24,740 GHz 24.750 GHz 1.000 MHz 24.74610 GHz -32.80 dem -27.80 dB
24,750 GHz 25,250 GHz 1,000 MHz 24,75312 GHz 11.46 dBm -18.54 dB 24,750 GHz 25,250 GHz 1.000 MHz 25,24660 GHz 11.57 dém -18.43 dB
25.250 GHz 25.260 GHz 1.000 MHz 25.25368 GHz -33.15 dBm -28.15 dB 25.250 GHz 25.260 GHz 1.000 MHz 25,25001 GHz -22,20 dém -17.20 dBb
25,260 GHz 25.500 GHz 1,000 MHz 25,20088 GHz -32,98 dBm -19.98 dB 25,260 GHz 25.500 GHz 1.000 MHz 25,40003 GHz -32,91 dBm -19.91 dB
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CP-OFDM Module 0

NR Band n258b/

100MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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24,500 GHz 24.740 GHz 1.000 MHz 24.72399 GHz -32.76 dBm -19.76 dB 24,500 GHz 24,740 GHz 1.000 MHz 24.65742 GHz -32.28 dém ~19.26 dB
24,740 GHz 24.750 GHz 1.000 MHz 24,74994 GHz -24.35 dBm -19.35 d& 24.740 GHz 24,750 GHz 1.000 MHz 24,74432 GHz -32.94 dBm -27.94 dB
24,750 GHz 25,250 GHz 1,000 MHz 24,75320 GHz 10.31 dBm -19.69 d& 24,750 GHz 25,250 GHz 1.000 MHz 25,24668 GHz 10.64 dBém -19.36 dB
25.250 GHz 25.260 GHz 1.000 MHz 25.25489 GHz -33.19 dBm -28.19 dB 25.250 GHz 25,260 GHz 1.000 MHz 2525001 GHz -23.17 dém -18.17 dB
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24.500 GHz 24.740 GHz 1.000 MHz 24.63439 GHz -32.61 dBm -18.61 dB 24,500 GHz 24.740 GHz 1.000 MHz 24.68189 GHz -32,51 dBm -19.51 dB
24,740 GHz 24.750 GHz 1.000 MHz 24.74996 GHz -26.30 dBm -21.30 d& 24.740 GHz 24.750 GHz 1.000 MHz 2474331 GHz -32,88 dBm -27.88 dB
24,750 GHz 25,250 GHz 1,000 MHz 24,75307 GHz 7.54 dBm -22.46 dB 24,750 GHz 25,250 GHz 1.000 MHz 25,24657 GHz 8.24 dBm -21.76 dB
25.250 GHz 25.260 GHz 1.000 MHz 25.25B65 GHz -33.34 dBm -28.34 dB 25.250 GHz 25.260 GHz 1.000 MHz 25,25000 GHz -24.87 dém -19.87 db
25,260 GHz 25.500 GHz 1,000 MHz 25,37880 GHz -33.07 dBm -20.07 dB 25,260 GHz 25.500 GHz 1.000 MHz 25,42138 GHz -32,98 dBm -19,98 dB
Y
il ( ] T w
Date: 1.AUG.2020 1 nate
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-011

CP-OFDM Module 0

NR Band n258b/ 50MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 44,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 44.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS Limit heck PABS
20 dh’_[_n-! BPURIOUS INE_|ABS PABS 20 dh’_‘LI\P SPURIOUS _LINE |ABS PAES
10 dBm 10 dBm
od3 [ 0dBm
-10 dBm i -10 dBm - |
SPURIOUS_LINE_ABS_ | [ SPURIOUS_LINE_ABS_
20 dem J 20 dBm k
-30 dem - e -30 dBm i S
-40 dBm -40 dBm
-50 dem -50 dem
-60 dBm -60 dBm
CF 25.0 GHz 40005 pts Span 1.0 GHz ||{ CF 25.0 GHz 40005 pts Span 1.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency PowerAbs | ALimit Rangelow | Rangeup | RBW Fraquency PowerAbs | Alimit |
24.500 GHz £24.745 GH2 1.000 MHg 24.74494 GHz -29.15 dBm -16.15 d8 24,500 GHz 24.745 GHz 1.000 MHz 24.67613 GHz -32.59 dBm -19.59 dB
24,745 GHz 24,750 GHz 1.000 MHz 24,74977 GHz -28.03 dem -23.03 d& 24.745 GHz 24750 GHe 1,000 MH= 24 74805 GHe 32,95 dbm 27 95 db
24.750 GHz 25.250 GHz 1.000 MHz 24.77140 GHz 1.95 dém -28.05 d& 24,750 GHz 25.250 GHz 1.000 MHz 25,20693 GHz 2.97 dem -27.03 dB
25,250 GHz 25.255 GHz 1.000 MHz 25,25320 GHz -33.16 dBm -28.16 dB 55,250 GHz 55 255 aHz 1,000 MHz 5z 25001 oHe 25 48 dBm ~20.48 db
25,255 GHz 25.500 GHz 1.000 MHz 2534444 GHz -33,03 dém -20.03 d& 5,955 CHz D5, 500 GH2 1,000 Mz St 2641 CHe T TP
T
i 1 i
e 2.AUG.2020 31
] ] o
Spectru = Spectrum
Ref Level 30.00 dBm  Offset 44,50 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 44.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avgPwr
Limit ¢heck Limit heck PAES
20 dhﬁ_{n—' EPURIOUS INE_|ABS ZDGBH-.'P' SPURIOUS . INE_|ABS PASS
10 dBm 10 dBm
ode b 0 dBm
-10 dem i -10 dBm | |
SPURIOUS_LINE_ABS_ i [ SPURIOUS_LINE_ABS_
20 dem J 20 dBm L
-30 dem A -30 dBm — .~
-40 dem 40 dBm
50 dem -50 dBm
60 dem -60 dBm
CF 25.0 GHz 40005 pts Span 1.0 GHz | ||[GF 25.0 GHz 30005 pts Span 1.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Powerabs |  alimit Rangelow | Rangeup | RBW Fraquency PowerAbs | Alimit |
24,500 GHz 24.745 GHz 1.000 MHz 24.74445 GHz -30.47 dBm -17.47 dB 22.500 GHz 24.745 GHz 1.000 MHz 24.64123 GHz ~32.43 dbm ~19.43 db
24,745 GHz 24,750 GHz 1.000 MHz 24,74987 GHz -28.95 dem -23.95 d 24,745 GHz 54750 GHz 1.000 M= 54 74779 OHe 3304 dBm 25 04 db
24.750 GHz 25.250 GHz 1.000 MHz 24.75674 GHz 1.53 dém -28.47 d& 24,750 GHz 25.250 GHz 1.000 MHz 25,22049 GHz 1.60 dBm -28.40 dB
25.250 GHz 25.255 GHz 1.000 MHz 25.25216 Gz -33.15 dém -28.15 d& 25.250 GHz 25.255 Gz 1,000 MHz 25,25092 GHz -27.21 dBm 22,21 dB
25,255 GHz 25,500 GHz 1.000 MHz 25,38778 GHz -33,07 dem -20.07 d& 25.255 GHz 56-500 GH2 1000 MHz e eean ChHe ~30.04 dBm “57.04 B
1 J i
Date: 1.AU 16:05:42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-011

CP-OFDM Module 0

NR Band n258b/ 50MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 44.50 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 44,50 db

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PAFS Limit Gheck PARS

20 th“H BPURIOUS ) INE_|ABS PABS 20 db’_‘LI‘P SPURIOUS LINE JABS PASS

10 dBm 10 dBm

od3 0dBm

-10 dam | -10 dBm: - |

SPURIOUS_LINE_ABS_ ] | SPURIOUS_LINE_ABS_

-20 dem I -20 dBm

-30 dem ) -30 dBm —

-40 dBm -40 dBm

-50 dem -50 dBrm

-60 dBm -60 dBm

CF 25.0 GHz 40005 pts Span 1.0 GHz ||{ CF 25.0 GHz 40005 pts Span 1.0 GHz

Spurious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  Atimit | Range low | Rangeup | RBW Froquency | PowerAbs | Alimit |
24.500 GHz 24.745 GHz 1.000 MHz 24.74396 GHz ~31.60 dbm -18.60 05 24,500 GHz 24,745 GHZ 1,000 Wiz 24.65776 CIiz ~32.49 oo 19,4908
24.745 GHz 24.750 GHz 1.000 MHz 24.74987 GHz -30.74 dBm -25.74 d8 24.745 GHz 24.750 GHz 1,000 Mz 5474662 GHe 3301 dBm 2501 db
24,750 GHz 25.250 GHz 1.000 MHz 24.79233 GHz -1.47 dam -31.47 d& 24.750 GHz 25.250 GHz 1,000 MHz 25,2060 GHz -0.66 dBm -30.86 dB
25,250 GHa 35,255 GHa 1.000 MHz 25.25240 GHz -33.20 dém -28.20 d& 25.250 GHz 25.255 GHz 1.000 MHz 25,25005 GHz -30.22 dBm -25.22 dB
25.255 GHz 25.500 GHz 1.000 MHz 25.35203 GHz -33.15 dBm -20.15 da 95,555 GHz 55 500 GH2 1000 M e 52730 CHe ~32.99 dbm 1559 B

NR Band n258b/ 100MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 44.50 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 44,50 dB

Mode Auto Sweep

@1 AvgPwr (@1 dvgPwr
Limit Gheck Limit Gheck PABS

20 dhiffe—$RURIOUS LINE ABS 20 chiRe_$PURIOUS_LINE |ABS PAES

10 dem 10 dBm

oda 0 dem

il A\vinlu\ L A r"

-10 d8m -10 dBm

SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_

-20 d8m 20 dem:

-30 dBm -30 dém -,

-40 dBm -40 dBm

50 dém -50 dBm

-60 dBm -60 dem

Start 24.5 GHz 40005 pts Stop 25.5 GHz | || Start 22.5 GHz 40005 pts Stop 25.5 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW Frequency | PoweraAbs | Alimit |
24,500 GHz 24.740 GHz 1.000 MHz 24.73886 GHz -30.87 dBm -17.87 dB 24.500 GHz 24.740 GHz 1.000 MHz 24.63775 GHz -32.61 dBm -19.61 dB
24.740 GHz 24.750 GHz 1.000 MHz 24.74087 GHz -30.48 dém -25.48 dB 24.740 GHz 24.750 GHz 1,000 MHz 24.74538 GHz -32.94 dBm -27.94 dB
24,750 GHz 25.250 GHz 1.000 MHz 24.78838 GHz -1.48 dBm -31.48 d8 24.750 GHz 25.250 GHz 1.000 MHz 25.18563 GHz -0.15 dBm -30.15 dB
25.250 GHz 25.260 GHz 1.000 MHz 25,25585 GHz -33.12 dém -28.12 d8 25.250 GHz 25.260 GHz 1,000 MHz 25.25246 GHz -28.34 dBm -23.34 dB
25.260 GHz 25.500 GHz 1.000 MHz 25.33694 GHz -33.00 dém -20.00 d8 25.260 GHz 25.500 GHz 1.000 MHz 25.26162 GHz -30.35 dBm -17.35 dB
Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-011

CP-OFDM Module 0

NR Band n258b/ 100MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum

Ref Level 30.00 dBm  Offset 44.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 44,50 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS

20 th“H BPURIOUS ) INE_|ABS PABS 20 dh’_‘LI\P SPURIOUS LINE JABS PASS

10 dBm 10 dBm

od3 0dBm

fe— L A L

-10 dam -10 dBm:

SPURIOUS_LINE_ABS_ | SPURIOUS_LINE_ABS_

-20 dem -20 dBm

-30 dem -30 dBm

-40 dBm -40 dBm

-50 dem -50 dBrm

-60 dBm 60 dem

Start 24.5 GHz 40005 pts Stop 25.5 GHz Start 24.5 GHz 40005 pts Stop 25.5 GHz

Spurious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | _Frequency | Powerabs |  Atimit | Range low | Rangeup | RBW Froquency | PowerAbs | Alimit |
24.500 GHp £24.740 GHz 1,000 MHz 24.73970 GHz -31.75 dBm -18.75 d8 24,500 GHz 24.740 GHz 1.000 MHz 24.70096 GHz -32.60 dbm -19.60 dB
24.740 GHz 24.750 GHz 1.000 MHz 24.74845 GHz -31.13 dém -26.13 d& 24.740 GHz 24.750 GHz 1,000 MHz 24.74899 GHz 3503 dBm o708 ds
24,750 GHz 25.250 GHz 1.000 MHz 24.76288 GHz -2.08 dam -32.08 d& 24.750 GHz 25.250 GHz 1,000 MHz 25.18718 GHz -1.23 dBm -31.23 dB
25,250 GHa 25,260 GHa 1.000 MHz 2525517 GHz ~33.15 dbm -28.15 d8 25.250 GHz 25.260 GHz 1.000 MHz 25,2522 GHz -29.51 dBm -24.51 dB
25.260 GHz 25.500 GHz 1.000 MHz 25.42690 GHz -32.22 dém -20.22 d& 25.260 GHz 25.500 GHz 1,000 MHz 25.26030 GHz ~31.52 dbm -18.52 dB

Y
I it w

NR Band n258b/

100MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 44.50 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 44.50 dB Mode Auto Sweep

@1 AvgPwr (@1 dvgPwr
Limit Gheck Limit Gheck PABS

20 dhiffe—$RURIOUS LINE ABS 20 chiRe_$PURIOUS_LINE |ABS PAES

10 dem 10 dBm

oda 0 dem

-10 d8m \ -10 dBm \

SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_

-20 d8m -20 dem

-30 dBm -30 dem

-40 dBm -40 dBm

-50 dBm -50 dBm

-60 dBm -60 dem

Start 24.5 GHz 40005 pts Stop 25.5 GHz | || Start 22.5 GHz 20005 pts Stop 25.5 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW Frequency | PoweraAbs | Alimit |

24.500 GHz 24.740 GHz 1.000 MHz 24.60316 GHz -32.51 dBm -19.51 dB 24.500 GHZ 24.740 GHZ 1,000 MHz 24.60676 GHz ~32.40 dbm ~15.40 db
24.740 GHz 24.750 GHz 1.000 MHz 24.74879 GHz -32.06 dém -27.06 d& 24.740 GHz 24.750 GHz 1,000 MHz 24.74508 GHz -32.94 dBm -27.94 dB
24.750 GHz 25.250 GHz 1.000 MHz 24,76549 GHz -4.95 dém -34.95 d& 24.750 GHz 25.250 GHz 1.000 MHz 25.18645 GHz -3.53 dBm -33.53 dB
25.250 GHz 25.260 GHz 1.000 MHz 25.25815 GHz -33.26 dém -28.26 dB 25.250 GHz 25.260 GHz 1,000 MHz 2525021 GHz -31.81 dBm -26.91 dB
25.260 GHz 25.500 GHz 1.000 MHz 26.38252 GHz -33.18 dém -20.18 d8 25.260 GHz 25.500 GHz 1.000 MHz 25.26378 GHz -32.77 dBm -19.77 dB

I y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-011

Spurious Emission

There is no significant spurious emission signal found for frequency started from 30MHz up to 18GHz.

Only the noise floor is reported.

NR Band n258b(30MHz-18GHz)

Horizontal

Vertical

Date: 2020.08-23

1 746.83 -75.17 -62.17 -13.00

- Level (dBm)
-3.5
13
7.5
-31.3]
-45.0|
-58.8)
725 | 1
| -
6.3 \,..M :M.WUWM*‘*M
e e
30 100, 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHZ)
Site. : 03CH10-HY
Condition -13 EIRP_WO HORTZONTAL
roject : 041657-01
n2588 Module 0
Over Limit
Freq Level Limit Line
MHz dbm dg dBm

Date: 2020.08.23

‘oLevel (dBm)
-3.8]
A3
-17.5)
31.3|
45.0|
58.8|
1
729 ot
AR B |
.,,u...,ww*""w
-86.3) P mn |
M
%30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz)
Site : 03CHI0-HY
Condition : -13 EIRP_WO VERTICAL
Project : 041657-01
: n2588 Module 0
Over Limit
Freq Llevel Limit Line
MHz dBm d8 dBm

1 908.82 -70.95 -57.95 -13.60

NR Band n258b(1GHz-18GHz)

Horizontal Vertical
o Level (dBm) Date: 2020.08-23 Level (dBm) Date: 2020.08-23
10.0 13 10.9 13
-20.0/ -20.0|
-30.0/ -30.0|
-40.0| -40.0
-50.0/ 1 -50.0| -
P L s YL = I g ol TR S B et Rt SUSRARE
500 I, L y 60 S T
. I b P
-moﬂ'f Tas
8
01300 4000, 6000, 8000, 10000, 12000, 14000, 16000 18000 1000 N e  TRS s A%n. 1M
Frequency {MHz)
Site £ 03CHI0-HY
Site : 03CHI0-HY i
Condition  :-13 EIRP_WO HORTZONTAL §:;‘de';°" y 014 315;5{’6;”’0 VERTICAL
Project 1 041657-01 ) :
- n2588 Module 0 : 12588 Module 0
o e Over Limit
Freq Lovel L;’:i; Lt'i":‘: Freq Level Limit Line
o —— — — Mz  dém  d8  dBm
z = n
1 17558.00 5243 39.43 13.00 1 17949.00 -50.27 -37.27 -13.00
TEL : 886-3-327-3456 Page Number : AB-720f76
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG041657-011

Spurious emission between 18GHz to 40GHz worst case plot is reported as following.

CP-OFDM Module 0

NR Band n258bQPSK (18-40GHz)

Lowest Channel / 50MHz

Lowest Channel / 100MHz

Spectrum

&

Ref Level 20.00 d2m  Offset 44.50 d& Mode Auto Sweep

Spectrum

Ref Level 20.00 dam
SGL Count_100,/100

Offset 44.50 d& Mode Auto Sweep

L I ]

SGL Count 100/100
@1 AvgPwr [@1 vgPwr
Limit Gheck PAES Limit Gheck PaS

0 _Line _$PURIOUS_| INE_ABS, PARS _Line _§PURIOUS_| INE_ABS PARS

od od

-10 -10

PURIOUS_LINE_ABS_ PURIOUS_LINE_#BS5_

20 20

i | wod | |

a0 dem— P p— N o P P

ANy - I v * v i, u.;-_-vJ W

~40 di gt 40 di L

-50 dBm -50 dém

60 d 60 db

-70d 70 d

Start 18.0 GHz 64002 pts Stop 40.0 GHz Start 18.0 GHz 64002 pts Stap 40.0 GHz
'Spurious Emissions Spurious Emissians

Range low | Rangeup | RBW | Freguency |___powerabs | ALimit [| Range Low | Rangeup | RBW | Freguency |___powerabs | ALimit |
16,000 GHz 24,750 GHz 1,000 MHz 24.74989 GHz ~23.66 dBm 10,66 dB 16.000 GHz 24.750 GHz 1,000 MHzZ 24,7489 GHz 24,22 dBm -11.22 de
25,250 GHz 40.000 GHz 1.000 MHz 32.25626 GHz -27.84 dBm -14.84 dB 25.250 GHz 40.000 GHz 1.000 MHz 32.25626 GHz -28.03 dBm -15.03 d8
[ [ I J [

Middle Channel / 50MHz

Middle Channel / 100MHz

Spectrum

Ref Level 20.00 d2m  Offset 44.50 d& Mode Auto Sweep

Spectrum

Ref Level 20.00 dam
SGL Count_100,/100

Offset 44.50 d& Mode Auto Sweep

L ) ]

SGL Count 100/100
(@1 fvgPwr (@7 cvgPwr
Limit Gheck PaS Limit Gheck aEs
Line _$PURIOUS_| INE_ABS, paks Line _$PURIOUS_LINE_ABS paks
10d 104d
od od
-10 -10
[ SPURICL [ SPuRIOUS_LINE_#B5_
20 20
30 d -30 d
AN P Y " ot A1 Papsmtat™ o Aptonit " per iy S
a0 d Lo e 40 Ly oyt S
-50 dBm -50 dém
60 d -60 d
-70d 70 d
Start 1.0 GHz 64002 pts Stop 40.0 GHz Start 18.0 GHz 64002 pts Stap 40.0 GHz
Spurious Emissions Spurious Emissions
Range low | Rangeup | RBW | Frequency |___powerabs | ALimit [| Range Low | Rangeup | RBW | Frequency |___powerabs | ALimit |
16,000 GHz 24,750 GHz 1,000 MHzZ 19.95565 GHz 33,61 cbm 2061 dB 16.000 GHz 24.750 GHz 1,000 MHzZ 19.94721 GHz 33,62 dbm -20.62 B
25,250 GHz 40.000 GHZ 1.000 MHZ 39.28350 GHz -29,04 dBm - 16,04 B 25,250 GHz 40.000 GHz 1.000 MHZ 39.30147 GHz -29.01 dBm -16.01 dB
L U J L wa L JU J L L]
Spectrum Spectrum
Ref Level 20.00 ddm  Ofset 44.50 d& Mode Autc Sweep Ref Level 20.00 dam  Offset 44.50 d& Mode Autc Sweep
SGL Count 100/100 SCL Count 100/100
(@1 AvgPwr (@1 fvgrwr
Limit gheck FAR Limit Gheck PARS
Line _$PURIOUS_LINE_ABS PAES Line _$PURIOUS LINE_ABS PASS
10 d&m d
od od
10
PURIOUS_LINE_ABS_
-20
-a0d -30d
o 4 e N -~
Nt n/ e i ot gy R — Y] " ety "t
a0 d L s e - 40 di L bt bttt
-50 dem -50 dem
-60 d -60 d
Fod 70 d
Start 18.0 GHz 63002 pts Stop 40.0 GHz Start 18.0 GHz 63002 pts Stap 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit |
18,000 GHz 24.750 GHZ 1,000 MHZ 24.61384 GHz -33,14 dBm -20,14 dB. 18.000 GHz 24.750 GHz 1,000 MHZ 24.30631 GHz -20,35 dB
25,250 GHz 40.000 GHz 1,000 MHZ 39.28119 GHz -29.03 dBm 16,03 dB 25,250 GHz 40.000 GHz 1,000 MHZ 39.28027 GHz -15.00 dB
L I ) -
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ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01I

There is no significant spurious emission signal found for frequency started from 40GHz up to 100GHz.
Only the noise floor is reported.

NR Band n258b

(40GHz-60GHz)
Spectrum | [@

Ref Level 21.50 dBm Offset 46.50 dB & RBW 1 MHz

@ SWT 60 ms & YBW 3 MHz
SGL Count 100/100 ExtMix U

@ 1Rm AvgPwr AutolD

Mode Auto Sweep

tirmit-Gineck PASS M1[1] -38.63 dBm
Line -13 dBm PABS 18.213810 GHz
10 dBm:

0 dBm

-10 dBm
-13 dBm
-20 dBm
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-50 dBem
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-70 dBm
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32001 pts
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L JL

Stop 60.0 GHz
Ready FERRRRNE dgda y
4

Date: 22 AUG 2020 11:54:02

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=42.3 +2 + 107 + 20log(1) — 104.8 = 46.5 (dB)

TEL : 886-3-327-3456 Page Number 1 A8 -740f76
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FG041657-011

NR Band n258b

(60GHz-90GHz)

Spectrum :%[
Ref Level 24.60 dem Offset 49.60 dB & RBW 1 MHz
SWT 90 ms & VBW 3 MHz Mode auto Sweep
SGL Count 100/100 ExtMix E
@ 1Rm AvgPwr AutolD
Limit Gheck PABS M1[1] 27.34 dBm

20 A {5 dBm PARS 60.005160 GHz
10 dBm

0 dem

-10 dBm
-13 dBm

-20 dBm

1
4

-3g dBm

-40 dBm

-50 dBm

-60 dBm

-70 dem

Start 60.0 GHz 32001 pts Stop 90.0 GHz

Ready

i J

Date: 22 AUG.2020 12:19:47

NHRERRRED y

Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=45.4 + 2 + 107 + 20log(1) — 104.8 = 49.6 (dB)
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ssamonias. FCC RADIO TEST REPORT Report No. : FG041657-01I

NR Band n258b

(90GHz-100GHz)

Spectrum

o
v
Ref Level 26.40 dBm  Offset 51.40dB @ RBW 1 MHz

SWT 32.1ms @ VBW 3 MHz
ExtMix F

SGL Count 100/100
@ 1Rm AvgPwr AutoID
Limit ¢heck PA

38 M1[1] -26.46 dBm
20 dBw s PAES

92.087280 GHz|

Mode Auto Sweep

10 dBm

0 dBm

-10 dBm;
12 dBm
-20 dBm:

ettt T

-40 dBm

-50 dBm

-60 dBm

-70 dem

Start 90.0 GHz

32001 pts Stop 100.0 GHz
( i

J Ready NENERREEY e y

Date: 22 AUG. 2020 _12:47:31
Offset = Antenna Factor (dB/m) + Cable Loss (dB) + 107 + 20log (D) — 104.8
=47.2 + 2 + 107 + 20log(1) — 104.8 = 51.4 (dB)
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG041657-01I

NR Band n258b Module 1 AGO

Occupied Bandwidth

Mode DFT-s-OFDM Module 1 NR Band n258b: 99%0BW(MHz)
BW 50MHz 100MHz
Mod. BPSK QPSK 16QAM 64QAM BPSK QPSK 16QAM 64QAM
Lowest CH 45.18 45.30 45.50 45.56 90.52 90.64 90.76 90.68
Middle CH 45.08 45.14 45.40 45.44 90.40 90.52 90.64 90.52
Highest CH 45.10 45.16 45.44 45.48 90.36 90.44 90.64 90.44
Mode CP-OFDM Module 1 NR Band n258b: 99%0BW(MHz)
BW 50MHz 100MHz
Mod. QPSK 16QAM 64QAM QPSK 16QAM 64QAM
Lowest CH 45.42 45.46 45.48 92.96 93.08 93.16
Middle CH 45.28 45.34 45.38 92.84 92.92 92.96
Highest CH 45.30 45.38 45.42 92.72 92.80 92.84
TEL : 886-3-327-3456 Page Number :A9-10f76

FAX . 886-3-328-4978






